OPERATION AND PARTS MANUAL
&

MULTIQUIP

Mlikcara SERIES

MODEL MVH508DZ

REVERSIBLE PLATE COMPACTOR
(HATZ 1D81S-325 DIESEL ENGINE)

Revision #2 (08/03/16)

To find the latest revision of this [:

publication, visit our website at:
www.multiquip.com

THIS MANUAL MUST ACCOMPANY THE EQUIPMENT AT ALL TIMES.



COMPONENTS

S/N B1133 AND ABOVE

NEUTRAL O REVERSE

FORWARD

Figure 2. Plate Compactor Components

PAGE 14 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



COMPONENTS

Figure 2 shows the location of the basic controls and
components of the MVH508DZ Plate Compactor. The
function of each control is described below:

1.

Rubber Cover — Lift this rubber cover to gain access
to the fuel tank.

Hour/Tachometer — Displays the cumulative time
that the machine has been in use. During operation it
displays the rpm reading. The tachometer also has a
battery checker that lights red when the charge is low.

Handle Bar Height Adjuster — Adjusts the handle
bar to the desired height by loosening the wing nut and
turning the grip clockwise to raise the handle bar and
counterclockwise to lower the handle bar.

Breather Plug — Allow pressure to escape to the air
in the form of a gas from heat.

Hydraulic Pump (Oil Reservoir) — Regulates
hydraulic oil flow produced by the direction of the
control lever.

Hand Grip — When operating the compactor, use this
hand grip to maneuver the compactor.

Cyclone Cleaner — Filters large dust particles to keep
air cleaner from getting clogged easily.

Lifting Bale — When lifting of the compactor is
required either by forklift, crane etc., tie rope or chain
around this lifting point.

10.

1.

12.

13.

14.
15.

16.

17.

18.

Vibrating Plate — A flat, open plate made of durable
cast iron construction used in the compacting of soil.

Extension Plate — Provides additional area of
vibration to the vibrating plate.

Handle Bar — When operating the compactor, this
handle is to be in the downward position. When the
compactor is to be stored, move the handle bar to
the upright position.

Direction Control Lever — Push the lever forward to
move compactor in a forward direction. Pull the lever
backwards to move compactor in backwards direction.
Placing the lever in the middle (midway) will cause the
compactor not to move (neutral).

Throttle Lever — Controls speed of the plate
compactor. Place straight vertically to start, push fully
counterclockwise for full throttle and fully clockwise to
stop plate compactor.

Battery — Provides +12V DC to the electrical system.

Vibrator Oil Drain Plug — Used to drain vibrator oil
from the machine.

Vibration Case Qil Filler — Used to add oil to the
vibration case.

Engine — This plate compactor uses a Hatz 1D81S
diesel engine. Refer to the owner's manual for engine
information.

Engine ON/OFF Switch — Used to turn the engine
on or off.

MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 15



VIBRATING PLATE ASSY.

PAGE 36 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



VIBRATING PLATE ASSY.

coooxlc»cn-hoom—s‘z
o

PART NO.
468121200
465460670
953402930
953400270
953405260
939010370
020316130
030216400
001221635
030216400
467219050
012218050
58407

939010010
020310080
030210250
468352110
014208020
030208200
467351790
050103250
014208020
030208200

PART NAME
VIBRATING PLATE
OIL GAUGE
COPPER PACKING
PLUG

PACKING 1/4
SHOCK ABSORBER
NUT M16

WASHER, LOCK M16
BOLT 16X35
WASHER, LOCK M16
EXTENSION PLATE

BOLT 18X50 ...ccoveverieerererreinicennne
WASHER, LOCKM18 ..o,

SHOCK ABSORBER, STOPPER
NUT M10

WASHER, LOCK M10

COVER, VIBRATING PLATE

BOLT 8X20 ..o

WASHER, LOCK M8
COVER VIBRATOR
O-RING

BOLT 8X20......cccrirrirrirrieiiiriiniirienne,

WASHER, LOCK M8

QrTy.

REMARKS

4 2 0O APRPRNODONMAERARNDNRDN L

...... REPLACES P/N 001221850
...... REPLACES P/N 030218460

...... REPLACES P/N 001220820

REPLACES P/N 001220820

MVH508DZ PLATE COMPACTOR « OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 37



VIBRATOR ASSY.

PAGE 38 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



VIBRATOR ASSY.

PART NO.

047920120
457212410
951405370
456327150
080200550
469352310
009120301

060105030
456337670
009120302
456337380
456010010
467351910
040306911

953010030
042506000
0080000010
455435051

455010070
080100260
467352540
467219070
954010020
050101050
001720812

953404600
959408880
0105091025
030210250
031110160
469352320
456437920
951404970
012212035
030212300
467351920
014208020
030208200
0401450080
469219030
001520860

PART NAME

ROLLER BEARING

ROTARY SHAFT, DRIVE
KEY 15X10X39

GEAR, DRIVE

STOP RING

ECCENTRIC ROTATOR
SOCKET HEAD BOLT 16X40
OIL SEAL

ROTARY SHAFT, DRIVEN
SOCKET HEAD BOLT 16X30
PISTON ROD

KNOCK PIN 10X70

GEAR (DRIVEN)

BEARING

SEAL CAP

BEARING 6000ZZSG

STOP RING ...,

PISTON

PACKING

STOP RING

BEARING COVER
CYLINDER (R)
CONNECTOR PT, PF 1/4
O-RING

FLANGE BOLT 8X12
COPPER PACKING
CLIP 15 (M10)

BOLT 10X25.......coeviriirieieireiriiniins

WASHER, LOCK M10
WASHER, FLAT M10
PULLEY

WASHER, PULLEY
KEY 12X8X30

BOLT 12X35.......cvirrirreieeerrcrneiniiennne

WASHER, LOCK M12
GUIDE, BELT COVER

BOLT 8X20.......coererrirriinireieireiniines

WASHER, LOCK M8

WASHER, FLAT M8 .......ccoooveiriirienns

BELT COVER, LOWER
SOCKET HEAD BOLT 8X100

................ 1

Qry. REMARKS
4
1
1
1
2
4
2
1
1
2
1
1
1
2
1
2
................ REPLACES P/N 080200100
1
1
1
1
1
1
2
1
1
1
S TRT REPLACES P/N 001221025
8
8
1
1
1
L ST REPLACES P/N 001221235
1
1
2. REPLACES P/N 001220820
2
2 REPLACES P/N 031108160
1
5

MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 39



BASE AND ENGINE ASSY.

See
“ELECTRIC DEVICE”

84—=
CRANK HANDLE 83—o

ENGINE PARTS
( ) m85
N~ 86—=

|

@
e

0

PAGE 40 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



BASE AND ENGINE ASSY.

PART NO.
469121280
918401200
009120205
030212300
0039312000
469352260
014210020
030210250
469218980
092006010
469352390
951010130
952401390
0105091025
030210250
070200483
457339571
011208030
030208200
457336380
014208020
030208200
469218990
469352270
001521058
001521045
469352280
001521435
030214350
469121290
001221435
030214350
031114260
469219330
001521440
031114260
030214350
020314110
468466890
467466760
009120424
617465130
030206150
022710607

PART NAME

BASE

ENGINE ASSY.
STUD BOLT 12X25
WASHER, LOCK M12

NUT M12 o,

BELT COVER, IN

SOCKET HEAD BOLT 10X20..............

WASHER, LOCK M10
DUST COVER

FLAT HEAD SCREW 6X10
CLUTCH ASSY.

KEY 7X7X49

WASHER 11X40X6

BOLT 10X25.......coiviiririeieieineinieins

WASHER, LOCK M10
V-BELT, HDPF-5460
STUB SHAFT FAN

BOLT 8X30......cvrvririerieciriisieieieis

WASHER, LOCK M8
FAN

BOLT 8X20......c.cveereeercreirirsireireiniees

WASHER, LOCK M8
BELT COVER (OUT)

DUST SPONGE (OUT)
SOCKET HEAD BOLT 10X90
SOCKET HEAD BOLT 10X45
FRONT BUMPER

SOCKET HEAD BOLT 14X35
WASHER, LOCK M14
FRONT COVER

BOLT 14X35 T

WASHER, LOCK M14
WASHER, FLAT M14
CENTER COVER

SOCKET HEAD BOLT 14X40
WASHER, FLAT M14
WASHER, LOCK M14

NUT M14

RUBBER COVER, UPPER
STOPPER COVER

SOCKET HEAD BOLT 6X25
COLLAR 6.2X7.8X4.5
WASHER, LOCK M6

NYLON NUT M6

WWWW—=—=NNANA L RARRRNALCNODN LN 2O~ RPN AN AL 2 L DWW

QTY. ~  REMARKS

................ REPLACES P/N 020312100

................ REPLACES P/N 001521020

................ REPLACES P/N 001221025

................ REPLACES P/N 001220830

................ REPLACES P/N 001220820

MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 41



BASE AND ENGINE ASSY. (CONTINUED)

See
52 “ELECTRIC DEVICE”

95

53—sg < ﬂ
> CRANK HANDLE
54— (ENGINE PARTS)

51

Q@
@z
5

S
)

PAGE 42 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



BASE AND ENGINE ASSY. (CONTINUED)

NO.

57
58
59
60
61
62
63
65
70
7
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
95
100
101
102
103
104
105
106
107
110
111
112

PART NO.

469352890
011208025
030208200
467467580
469467000
011008015
030208200
469219010
001521251

030212300
031112230
2067550101

DH50642000

469219120
469467320
469467310
469467300
469352530
469467330
009120408
959406961

030210250
031110160
952403450
952008940
469467190
009120420
466218080
469352300
466462850
469219020
009110057
011008015
030208200
506010060
466348590
469467010
466462840

PART NAME
CLEANER STAY

BOLT 8X25.....cocveiririeisenisiene,

WASHER, LOCK M8
PLATE, CLEANER STAY
GUIDE, DRAIN

BOLT 8X15 ...

WASHER, LOCK M8

SIDE COVER

SOCKET HEAD BOLT 12X55
WASHER, LOCK M12
WASHER, FLAT M12

CLAMP COMPLETE

CLAMP

HOLDER, CRANK HANDLE
POLYURETHANE SEAT 222X50
POLYURETHANE SEAT 220X30
POLYURETHANE SEAT 80X30X5
HOLDER, CRANK HANDLE
POLYURETHANE SEAT 60X40
SUNK HEAD BOLT 8X20

GRIP BOLT 45X10X30
WASHER, LOCK M10
WASHER, FLAT M10

WASHER 11X35X4.5

SEAL WASHER 10X17X1.6
RUBBER PIPE 25X33X20
SOCKET HEAD BOLT 5X10
CLEANER, CYCLONE
CYCLONE STAY

GASKET, AIR INTAKE

JOINT CLEANER

SOCKET HEAD BOLT 5X18

BOLT 8X15 T

WASHER, LOCK M8
CLAMP

DUCT HOSE 50X270
INTAKE PIPE

DUCT GROMMET

QrTy.

REMARKS

1

4
4
2
1
1
1
1
4
4
4
1
1
1
1
1
1
1
1
2
1
1
1
1
1
1
4
2
1
4
1
6
4
4
2
1
1
1

...... REPLACES P/N 001220825

...... REPLACES P/N 001220815

...... REPLACES P/N 001220815

MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 43



ELECTRIC DEVICE ASSY.

Engine
(rear side)
The grounding

Engine
(front side)

PAGE 44 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



ELECTRIC DEVICE ASSY.

PART NO.

467218920
456447590
456447600
012210020
030210250
464313740
469467170
022710809
0401450080
955301030
955301040
506010070
469121300
014208020
030208200
0401450080
959408920
404433430
001521051

030210250
952403450
467467250
417454420
469467470
009120421

169467480
469352340
939010360
020108060
030208200
001200520
030205130
022710506
467466930
467466920
454010020

PART NAME
BATTERY HOLDER
RUBBER PLATE (E)
RUBBER PLATE

BOLT 10X20.......cnevrverirerircrriiniinnes

WASHER, LOCK M10
HOLDER, BATTERY
TIE-DOWN ROD, BATTERY
NYLON NUT M8

WASHER, FLAT M8 .......ccccovvviennee

BATTERY CABLE (+)
BATTERY CABLE ()
CLAMP

REAR COVER

BOLT 8X20 T ..o,

WASHER, LOCK M8

WASHER, FLAT M8 ...

CLIP 8 (M8)

RUBBER

SOCKET HEAD BOLT 10X55
WASHER, LOCK M10
WASHER

RUBBER WASHER

COLLAR

CATCH CLIP .o,

SOCKET HEAD BOLT 5X15
HOLDER, CATCH CLIP
BRACKET, STOPPER
STOPPER, RUBBER

NUT M8 ..o

WASHER, LOCK M8

BOLT 5X20

WASHER, LOCK M5
NYLON NUT M5

RUBBER PLATE, BATTERY
STOPPER, RUB-PLATE
CLAMP

Qry.

REMARKS

—_ = L DWW =N PO MPNODNODPODNDODND a2 =2 = —

...... REPLACES P/N 001221020

...... REPLACES P/N 031108160

...... REPLACES P/N 001220820

...... REPLACES P/N 031108160

...... INCLUDES ITEM W/$

...... REPLACES P/N 020308060

MVH508DZ PLATE COMPACTOR ¢ OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 45



ELECTRIC DEVICE ASSY. (CONTINUED)

w
»

N

(rear side)
The grounding

Engine
(front side)

PAGE 46 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



ELECTRIC DEVICE ASSY. (CONTINUED)

NO.
51
53
54
55
56
78
79
80
82
83
84
85
86
90
91
92
93
94
96
97
98
101
102
103

PART NO.
467352050
009110062
952404470
030206150
022710607
465459680
959026021
959020014
469352400
001220635
030206150
001520530
506010070
009110072
952407930
022710506
030205130
58151
955301020
469467040
955407970
50384401
469352350
50465100

104@ 50404900

PART NAME QTy. REMARKS
PANEL, REAR COVER

SOCKET HEAD SCREW 6X20

WASHER, FLAT MB ..o,
WASHER, LOCK M6

NYLON NUT M6

RELAY CABLE/BUZZER

CORRUGATE TUBE

SPIRAL TUBE

PANEL, WITH BUZZER

BOLT 6X35

WASHER, LOCK M6

SOCKET HEAD BOLT 5X30

CLAMP

PAN HEAD SCREW 5X35

COLLAR 6X10X13.5

NYLON NUT M5

WASHER, LOCK M5

WASHER, FLAT M5 ..o,
TACH. AND HOUR METER

RESISTOR, TACH.

WIRING FIXED BASE

IGNITION SWITCH W/ KEY .....covvieiiriirinnnes
WIRE HARNESS

BUZZER

KEY, IGNITION SWITCH

................ REPLACES P/N 031106100

................ REPLACES P/N 031105080

................ INCLUDES ITEM W/@

B A T T )& I G S 0 T S T S T ) N T o T A N T S e S S S S n G O N

MVH508DZ PLATE COMPACTOR « OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 47



CONTROL ASSY.

o
N

a1
¥

S/N B1132

58
S/N B1133 AND BELOW

AND ABOVE

NOTES:

A USED ON S/N B1132 AND
BELOW.

PAGE 48 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



CONTROL ASSY.

PART NO.

467351950
467351960
012212035
030212300
031112230
456336400
456449940
025306016
456449930
032124400
001221681

0401450160
020316130
020416100
467121170
455434950
455010030
020412070
022411635
939010060
020310080
959408930
011206020
030206150
952404470
020106050
501402870
501402880
959403460
020310080
456449980
953405260
031110160
467351970
467351970

PART NAME
HANDLE BRACKET (R)
HANDLE BRACKET (L)

BOLT 12X35......cveererrineeieineine,

WASHER, LOCK M12
WASHER, FLAT M12
RUBBER COUPLING
SHOCK ABSORBER

SPRING PIN 6X16 ......ccvvvveriiriininnne,

RUBBER PLATE
CONICAL WASHER LOCK M24
BOLT 16X250

WASHER, FLAT M16 .......ccovvvverriininnne

NUT M16

NUT M16

HANDLE BAR
SPINDLE

KNOB

NUT M12

WING NUT M16
SHOCK ABSORBER

NUT M10....oiienrceeeeeeesees

CLIP

BOLT 6X20........ccrireierrinieieieiniene,

WASHER, LOCK M6

WASHER, FLAT M6 ........cocovverirriennes
NUTMB ...

HANDLE STOPPER
SPRING/HANDLE
BALL GRIP

NUT M10.....oooiiiis

RUBBER PACKING
PACKING 1/4
WASHER, FLAT M10
HANDLE COVER
HANDLE COVER

Qry.

REMARKS

T
1
1
4
4
4
2
2
2
2
2
1
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

...... REPLACES P/N 001221235

...... REPLACES P/N 025406016

...... REPLACES P/N 031116260

...... REPLACES P/N 020410060
...... REPLACES P/N 001220620

...... REPLACES P/N 031106100
...... REPLACES P/N 020306050

...... REPLACES P/N 020410060

MVH508DZ PLATE COMPACTOR ¢ OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 49



CONTROL ASSY. (CONTINUED)

52
7 o8 S/N B1132

S/N B1133 AND BELOW

AND ABOVE

@—20

18

39 Qep—21

41— ~ 28

—© foe 25
29

10
@ ég é °
e—4

QL 7 5
< o

PAGE 50 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



CONTROL ASSY. (CONTINUED)

NO.
44
45
46
47
48
49
50
51
52
53
55A
55B
55C
56
57
58
59
60
61
62
63
64
67
68
69
70
7
72
73
74
75
76
77
78
80
81
82
83
84
85

PART NO.
467467340
467467350
0105050616
030206150
952404470
464457930
469219180
954003100
458451630
959021813
464216630
464216820
464216830
464457400
012010030
030210250
467218900
030210250
031110160
020310080
0105091025
030210250
469466970
959403840
464457420
464457350
014208020
952408950
952409020
033910080
464457440
464010010
011606025
020106050
464010020
001520520
58151
020305040
956100071
454010020

PART NAME
PACKING (L), HANDLE
PACKING (R), HANDLE

BOLT 6X15T .o

WASHER, LOCK Mé

WASHER, FLAT M6 ........coernirrirnnes

RUBBER PIECE
HYDRAULIC PUMP
OIL HOSE
BREATHER CAP
SPIRAL TUBE

TRAVEL LEVER, RIGHT ......cccovvvenee
TRAVEL LEVER, RIGHT .......ccovvvvnee
TRAVEL LEVER, LEFT......cccovvirnne.
HANDLE BOSS ..o
BOLT 10X30.......crmirriinierreriieniiennnns

WASHER, LOCK M10
GRIP

WASHER, LOCK M10
WASHER, FLAT M10
NUT M10

BOLT 10X25.......coeverierirnirereireineies

WASHER, LOCK M10
THROTTLE LEVER

BAR GRIP, I.D.

COVER, THROTTLE LEVER
ARM, THROTTLE

SOCKET HEAD BOLT 8X20..............

WASHER

WASHER

CONICAL WASHER, LOCK
STEEL BALL

DRY BUSHING

BOLT BX25......coveverreerieeerreiriieennne
NUTMB ...,

ROD END M5
SOCKET HEAD BOLT 5X20

WASHER, FLAT M5 ..o,

NUT M5
THROTTLE WIRE
CLAMP

Qry.

REMARKS

R N G W W — g O L T S T O s I e O T T = N G T L N ) T 1 T o T S N T 1 o T e O e e e S @2 I * 2 B ® > B

...... REPLACES P/N 001220615

...... REPLACES P/N 031106100

...... S/N 1132 AND BELOW
...... S/N 1133 AND ABOVE
...... S/N 1133 AND ABOVE
...... S/N 1132 AND BELOW
...... REPLACES P/N 001221030

...... REPLACES P/N 001221025

...... REPLACES P/N 001520820

...... REPLACES P/N 001220625
...... REPLACES P/N 020306050

...... REPLACES P/N 031105080

MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 51



NAMEPLATE AND DECALS ASSY.

20
6
Elal Y Talay
21— = i o

' 0 ol
] =

=== o __| \
=

19 Sl

PAGE 52 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



NAMEPLATE AND DECALS ASSY.

PART NO.
920204580
920203330
920211060
920211090
920201950
920106760
920214200
920214100
920217130
920217110
920201580
920218390
920217700
920218150
920217810
920217820
920217610
920214740
920214730

PART NAME

DECAL, FULL THROTTLE
DECAL, EAR PROTECTION
DECAL, CAUTION LEVER
DECAL, SHELL TELLUS OIL 32
DECAL, OIL SAE 10W-30
DECAL, STOP-RUN-START
DECAL, CAUTION CYCLONE
DECAL, E/G FIRE WARNING
DECAL, MIKASA MARK(W) 200L
DECAL, MIKASA MARK 35X70
DECAL, MQ MARK 71X55
DECAL, CAUTION

DECAL, V-BELT HDPF-5480
DECAL, E/G RPM 2400
DECAL, MODEL (R)

DECAL, MODEL (L)

PLATE, SERIAL NO.

DECAL, LIFTING POSITION
DECAL, DO NOT LIFT

Qry.

REMARKS

1

—_ ks N = = PO 1

MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 53



HATZ 1D81S-325 ENGINE SPARE PARTS KIT ASSY.

PAGE 54 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



HATZ 1D81S-325 ENGINE SPARE PARTS KITS ASSY.

©COoO~NDWN ==
o

PART NO. PART NAME QrTy. REMARKS
1517802 GASKET SET, CYLINDER HEAD 1
1249322 GASKET SET, CRANK CASE 1
1249410 MAINTENANCE KIT, 1000H 1
1942000 REPAIR SET, CAPSULE 1
2265300 FILTER KIT, LIGHT 1
2268500 FILTER KIT, MEDIUM 1
2269600 FILTER KIT, HEAVY 1

MVH508DZ PLATE COMPACTOR ¢ OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 55



HATZ 1D81S-325 ENGINE ACCESSORIES ASSY.

LOCTITE 648
HIGH TEMP
PASTE

i

©®

LOCTITE 221 «;— L

TEROSON
TEROSTAT 63

—
-

LOCTITE 601

LOCTITE 407

(M)

GRINDING r
PASTE 80ML «’

—
-

,-‘
=~
5 P
w -4
@) & 5
= i
o [
o ]
-
| / | /
;—g
N—~
z 1%}
x w
ES 5w
=
=g o
o =]
oz ®
LpTV E
< =

SILICON r
I SEALER «’

HOCHTEMP.
FETT 400G

PAGE 56 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



HATZ 1D81S-325 ENGINE ACCESSORIES ASSY.

PART NO. PART NAME QrTy. REMARKS
50223001 LOCTITE ACTIVATOR N 1
50223101 LOCTITE 574 1
50223200 LOCTITE 601 1
50223300 LOCTITE 221 1
50223400 LOCTITE 648 1
50223800 TECHNICAL ADHESIVE 8058 1
50223900 TECHNICAL CLEANER 1
50256501 LOCTITE IS 407 1
70018944 TEROSON TEROSTAT 63 1
50283004 HIGH TEMPERATURE PASTE 1
50342601 HIGH TEMPERATURE FETT 1
50256600 SILICON SEALER 1
50485100 GRINDING PASTE 1
01247512 ACCESSORIES KIT 1
01247600 TOOLS 1
04048305 STICKER DECAL 1
05025201 STICKER DECAL "START" 1

MVH508DZ PLATE COMPACTOR ¢ OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 57



HATZ 1D81S-325 ENGINE CRANKCASE 1 ASSY.

SEALING AND BONDING

ADHESIVES

A[D]
BnElH

s

% NOT SOLD SEPARATELY

PAGE 58 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



HATZ 1D81S-325 ENGINE CRANKCASE 1 ASSY.

NO. PARTNO. PART NAME QrTy. REMARKS

A 50223001 LOCTITE ACTIVATOR N 1

D 50223300 LOCTITE 221 1

E 50223400 LOCTITE 648 1

H 70018944 TEROSON TEROSTAT 63 1

1 01249070 CRANKCASE ASSY......cooiininieeieisisieiens T, INCLUDES ITEMS W/$
2% CRANKCASE..........oooieiiineresese s T, NOT SOLD SEPARATELY
3% 50249102 CYL.PIN 4

4$ 03793900 NOZZLE 1

5% 03793801 BEARING BUSH 1

6% 03794000 PLUG AR

7$ 03793700 BEARING 1

7 04033700 MAIN BEARING, O.S.0.5MM........ccccvernirrinnnnee T FOR -0.5MM SHAFT

9% 04000800 PLUG AR

108 50144300 STUD 2

11§ 03794510 STUD 1

12§ 03794800 INTERMEDIATE PIECE 1

13% 50601200 STUD 2

14$ 50325500 COVER 1

15 50602901 STUD 8

168 50328200 STUD 2

17 02228000 THRUST PLATE.......cooisene, T, INCLUDES ITEMS W/@
18 04069500 SHIM, 1.05 MM AR

18 04069600 SHIM, 1.2 MM AR

19 04062010 HEX. HD. SCREW 4

23 50328200 STUD 1

24% PIPE....o s T, NOT SOLD SEPARATELY
26% O-RING ... AR....cc...... NOT SOLD SEPARATELY
278 04105000 PLUG 1

28 50459800 SEALING CYL. SCREW 2

29 04084500 SEALING RING 2

30% STUD ..ot AR...ccoeeee. NOT SOLD SEPARATELY
31@ GASKET ..o LIS NOT SOLD SEPARATELY
32@ PLATE ..o T NOT SOLD SEPARATELY

MVH508DZ PLATE COMPACTOR « OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 59



HATZ 1D81S-325 ENGINE CRANKCASE 2 ASSY.

56

SEALING AND BONDING

ADHESIVES

¢ NOT SOLD SEPARATELY

PAGE 60 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



HATZ 1D81S-325 ENGINE CRANKCASE 2 ASSY.

NO. PARTNO. PART NAME QrTy. REMARKS

D 50223300 LOCTITE 221 1

H 70018944 TEROSON TEROSTAT 63 1

K 50342601 HIGH TEMPERATURE FETT 1

1 03794100 WASHER 2

2 03794300 CAM FOLLOWER 2

3 03794201 CAM FOLLOW SP. 2

4 50545501 ALLEN, SCREW 2

5 03795800 O-RING 2

6 50329000 O-RING 3

7 03795100 O-RING 1

8 01248810 PLATE 1

10 50417600 ALLEN SCREW W/WASHER 22

11 03794900 HOUSING 1

12 03795000 SUCTION, SIEVE 1

13 50327100 ALLEN SCREW 2

14 01241700 OIL SUMP 1

15 50170900 WASHER, LOCK 12

16 50329100 ALLEN SCREW 12

17 50001600 JOINT A 2

18 50373100 DRAIN PLG. MAGNT. 2

20 03794701 COVER 1

21 50328300 HEXAGON NUT 3

22 01321200 CLOS., SCREW + SIEVE 1

23 50286400 JOINT A 1

24 01321100 OIL RELIEF VALVE W/O-RING...........ccocovvrerneen. LIS INCLUDES ITEMS W/$
25% OIL RELIEF VALVE.........cciireisieeen, T NOT SOLD SEPARATELY
265 50460400 O-RING 1

27 50062400 JOINT A 2

28 50062300 CLOS. SCREW 2

29 01241500 OIL GAUGE W/O-RING .......ccvevriririirriiinn, T INCLUDES ITEMS W/#
30# OIL GAUGE ..o, T NOT SOLD SEPARATELY
31# 50359700 O-RING 2

32@% 50329200 RING 2

33+ HOUSING, LUBE, OIL FILTER........cccocviirinne T NOT SOLD SEPARATELY
34 50081200 WASHER, LOCK 4

35 50170600 ALLEN SCREW 4

36@ ELEMENT, OIL FILTER.....c.cciiereercrcccines L IS NOT SOLD SEPARATELY
37% COVER, OIL FILTER......covoeeiririvereiresieie T, NOT SOLD SEPARATELY
39 01480001 ELEMENT, OIL FILTERW/RING .........ccccovvvnnee LIS INCLUDES ITEMS W/@
56 04084001 LIFTING SPRING 1

59+ 05068900 GASKET 1

60 01318300 HOUSING, LUBE, OIL FILTER, W/GASKET ....1................ INCLUDES ITEMS W/+
61 01248901 COVER, OIL FILTERW/RING ........cccocvvviernn. T, INCLUDES ITEMS W/%
62 50144500 WASHER, FLAT 2

63 50170900 WASHER, LOCK 2

MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 61



HATZ 1D81S-325 ENGINE CRANKSHAFT BEARING FLANGE ASSY.

SEALING AND BONDING
ADHESIVES

I BIE

% NOT SOLD SEPARATELY

PAGE 62 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



HATZ 1D81S-325 ENGINE CRANKSHAFT BEARING FLANGE ASSY.

NO. PARTNO. PART NAME Qry. REMARKS

B 50223101 LOCTITE 574 1

E 50223400 LOCTITE 648 1

1 01269820 CRANKSHAFT ASSY.....cccoonininireiirinieiens T, INCLUDES ITEMS W/$
2% CRANKSHAFT ...ttt T NOT SOLD SEPARATELY
3% PLUG ..o LIS NOT SOLD SEPARATELY
4 03796000 COUNTER WEIGHT 1

5 50055001 ALLEN SCREW 2

6% 50362600 FITTING KEY 1

7 03796120 GEARWHEEL, CRANKSHAFT 1

8 04000600 BUFFER RING 1

9 50224900 O-RING 1

11 04064211 BEARING FLANGE ..o T REPLACES P/N 04064210
12 04006800 MAIN BEARING 1

12 04036100 MAIN BEARING, O.S. 0.5MM........ccccvernirrininnes | IS FOR -0.5MM SHAFT

14 50362701 OIL SEAL 1

15 50413600 WASHER 8

16 50364300 HEXAGON NUT 8

23 50414400 WEAR SLEEVE AR

24 01512010 REPAIR SET, CRANKSHAFT 1

MVH508DZ PLATE COMPACTOR « OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 63



HATZ 1D81S-325 ENGINE CAMSHAFT ASSY.

PAGE 64 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



HATZ 1D81S-325 ENGINE CAMSHAFT ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
4 04099920 CAMSHAFT ASSY. 1

MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 65



HATZ 1D81S-325 ENGINE PISTON ASSY.

4
~

PAGE 66 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



HATZ 1D81S-325 ENGINE PISTON ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
1# 01313542 PISTON SET 100 STD......ccoverrernivrinrerrirnineen T, INCLUDES ITEMS W/$

—

1 01314641 PISTON 100+0.5MM OVERSIZE.............cc........ L IS INCLUDES ITEMS W/%
3$%# PISTON......coiiiisrcse s T, NOT SOLD SEPARATELY
4$%# 50461900 GUDGEON 1

5%8%t# 50594900 CIRCLIP 2

6%# 01247310 PISTON RING SET 100/STD 1

6% 01264510 PISTON RING SET100+0.5MM OVERSIZE 1

8# CYLINDER ... T NOT SOLD SEPARATELY
9 01508330 CYLINDER ASSY. ..ooveiirrirnierenisieeneiens LIS INCLUDES ITEMS W/#
10 01244001 CONNECTING ROD ASSY. ...coocreriirirererrirneen. L IS INCLUDES ITEMS W/@
1@ CONNECTING ROD.....ccoevirieiriiririeiciein, T NOT SOLD SEPARATELY
12@ 04032200 BUSH FOR CONROD 1

13@ 04001810 CONROD SCREW 2

14 02251900 BEARING, BIG END STANDARD 1

14 02252100 BEARING, BIG END, O.S.0.5MM ............cc....... T FOR -0.5MM BRG END

MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 67



HATZ 1D81S-325 ENGINE CYLINDER HEAD ASSY.

SEALING AND BONDING
ADHESIVES

ﬁ

|

'nl 35,36,37,38,39,40,41,42,43
II

|

|

|

II

—7
| 6
67—
L2
60

$¢ NOT SOLD SEPARATELY

PAGE 68 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



HATZ 1D81S-325 ENGINE CYLINDER HEAD ASSY.

NO. PARTNO. PART NAME Qry. REMARKS

K 50342601 HIGH TEMPERATURE FETT 1

1 01499620 CYLINDER HEAD ASSY......ccooirivrerreirieniiennenne L IS INCLUDES ITEMS W/$
2% CYLINDER HEAD.......coovieiiririsiereesieens T, NOT SOLD SEPARATELY
3% 04008712 VALVE GUIDE 2

4$ 50038400 STUD 1

5 01468920 SHAFT ROCKER W/O-RING.........ccccnivriirirennee LIS INCLUDES ITEMS W/%
6 04091001 INTAKE VALVE 1

7 04091100 EXHAUST VALVE 1

8 04005201 WASHER 2

9 04005300 VALVE SPRING 2

10 04005401 CUP 2

11 02252200 COLLET 2

12 04003710 ROCKER INLET 1

137 ROCKER, EXHAUST .......coveiireineeerreiriiniis L I NOT SOLD SEPARATELY
14* GEAR HOLDER.........ccoiircicicnsees Tois NOT SOLD SEPARATELY
15* 03778401 SPRING SHEET 1

16% SHAFT ROCKER..........ccovirerirnineeireneieine L IS NOT SOLD SEPARATELY
17 50117200 CIRCLIP 1

18* 03365710 RATCHET F DECOMPR 1

19* 03366001 SPRING 1

20 03783000 ADJUSTING SCREW 2

21 03173100 HEXAGON NUT 2

220 PIN, ROCKER EXHAUST. ........ccooviiviirinns T, NOT SOLD SEPARATELY
23 50123800 BALL 1

24 04004700 BUSH 1

25 04004800 PRESSURE SPRING 1

26 01245200 ADJUSTING SCREW 1

27 50001100 JOINT A 1

28 04048900 RUBBER, RING 1

29% 40022401 O-RING 1

30 50034700 PIN 1

31 04009810 HANDLE 1

35 04068800 GASKET F. CYLINDER HEAD 0.5 MM 1

35 04240900 GASKET CYLINDER HEAD 0.55 MM 1

36 04036800 GASKET F. CYLINDER HEAD 0.6 MM 1

36 04241000 GASKET F. CYLINDER HEAD 0.65 MM 1

37 04036500 GASKET F. CYLINDER HEAD 0.7 MM 1

37 04241100 GASKET F. CYLINDER HEAD 0.75 MM 1

38 04036600 GASKET F. CYLINDER HEAD 0.8 MM 1

38 04241200 GASKET F. CYLINDER HEAD 0.85 MM 1

39 04002700 GASKET F. CYLINDER HEAD 0.9 MM 1

39 04241300 GASKET F. CYLINDER HEAD 0.95 MM 1

40 04002800 GASKET F. CYLINDER HEAD 1.0 MM 1

40 04241400 GASKET F. CYLINDER HEAD 1.05 MM 1

MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 69



HATZ 1D81S-325 ENGINE CYLINDER HEAD ASSY. (CONTINUED)

SEALING AND BONDING
ADHESIVES

35,36,37,38,39,40,41,42,43

—7
i 6
67—
L2
60

NOT SOLD SEPARATELY

PAGE 70 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



HATZ 1D81S-325 ENGINE CYLINDER HEAD ASSY. (CONTINUED)

NO. PARTNO. PART NAME Qry. REMARKS

41 04002900 GASKET F. CYLINDER HEAD 1.1 MM 1

41 04241500 GASKET F. CYLINDER HEAD 1.15 MM 1

42 04003000 GASKET F. CYLINDER HEAD 1.2 MM 1

42 04241600 GASKET F. CYLINDER HEAD 1.25 MM 1

43 04003100 GASKET F. CYLINDER HEAD 1.3 MM 1

44 04003200 CYLINDER HEAD SCREW 2

45 04003300 CYLINDER HEAD SCREW 2

46 04006111 GASKET, ROCKER COVER 1

47 01245414 COVER CYLINDER HEAD 1

48 50081200 WASHER, LOCK 4

49 50170800 ALLEN SCREW 4

50 04008100 LIFTING BRACKET 1

51 50366300 ALLEN SCREW 2

52 50208500 WASHER, LOCK 2

53 01493200 PLUG, FILTER, ASSY......ccooeirniniercinins T INCLUDES ITEMS W/@
54@ CAP, FILTER PLUG ..o T, NOT SOLD SEPARATELY
55@+ 50326200 O-RING 2

56@+ PLUG, FILTER .....ooveieiiriecrcseneeeeeiseiens L IS NOT SOLD SEPARATELY
57 01308301 CLOSING PLUG "S" W/O-RING & CAP............ T, INCLUDES ITEMS W/+
60 01269700 OIL PRESSURE PIPE W/SPRING & ORINGS..1................ INCLUDES ITEMS W/#
61 03457500 DISC F. STUD 4

66# 04004200 PRESSURE SPRING 1

67# 50330100 O-RING 2

724 PIPE OIL PRESSURE ........ccccooniniiniininienes LIS NOT SOLD SEPARATELY
83 50634900 VALVE STEM SEAL CAP 2

85 01285010 ROCKER EXHAUST .....coeirinieienieniisienns LIS INCLUDES ITEMS W/A
90 04104300 PIN 1

91 01557600 GEAR, HOLDER, F.DECOMPR .........cccovuveunee T INCLUDES ITEMS W/*

MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 71



HATZ 1D81S-325 ENGINE PUSHROD, FLYWHEEL ASSY.

PAGE 72 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



HATZ 1D81S-325 ENGINE PUSHROD, FLYWHEEL ASSY.

NO. PARTNO. PART NAME QTY. REMARKS
1 01244310 PUSHROD 2
2 50330200 O-RING 2
3 04002500 PROTECTION TUBE 2
4 50347000 CIRCLIP 2
5 04002600 PRESSURE SPRING 2
6 04002000 PRESSURE RING 2
7 50330300 O-RING 2
8 04007500 RING, FLYWHEEL 2
10 50397100 ALLEN SCREW 1
13 03123700 BUSHING 7
14 04007133 FLYWHEEL 1
15 04007410 PLATE 1
16 50363100 ALLEN SCREW 6

MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 73



HATZ 1D81S-325 ENGINE OIL PUMP, GOVERNOR ASSY.

SEALING AND BONDING
ADHESIVES

H

2 NOT SOLD SEPARATELY.

PAGE 74 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



HATZ 1D81S-325 ENGINE OIL PUMP, GOVERNOR ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
H 70018944 TEROSON TEROSTAT 63 1

1 50328000 COUNTERSUNK SCREW 5
2% 03797412 COVER, OIL PUMP 1
3% 01242401 SPRING CAPSULE + BUSH 1
4% 03797310 GEAR WHEEL 1
6 04063400 GOVERNOR SPRING 1
7 03798600 CUP 1
8 50334700 CIRCLIP 1
108 03797512 HOUSING FOR OIL PUMP 1
11§ 04277100 PLATE, CENTRIFUGAL WEIGHT 1
12§ 04277300 PIN 1
138 04277202 FLYWEIGHT 1
14 03797900 WASHER 1
15 03797801 PIN 1
16 50081200 WASHER, LOCK 5
17 50170800 ALLEN SCREW 3
18 50051000 ALLEN SCREW 2
19 50084901 PIN 2
20$ 03798720 GEAR WHEEL 1
21$ 50594300 CIRCLIP 2
22 04262500 CIRCLIP 0.3 MM AR
22 04046000 CIRCLIP 0.5 MM AR
23 01242330 SPRING SLEEVE ASSY. ... T, INCLUDES ITEMS W/$

MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 75



HATZ 1D81S-325 ENGINE TIMING COVER ASSY.

2 NOT SOLD SEPARATELY.

PAGE 76 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



HATZ 1D81S-325 ENGINE TIMING COVER ASSY.

—_ oo ~NoP~rwWwhN
—

— —
(&1 ]
& A

16%$
17%

PART NO.
01267731
50325600
50325701
50325811
50330400
04000400
50399000
50417400

04000310
04023210
50364701

PART NAME QrTy. REMARKS

TIMING COVER ASSY......oooiviinirririninine, T INCLUDES ITEMS W/$

COVER 50 1

COVER 52 1
1
1
1
1

OIL SEAL

O-RING

COVER

CIRCLIP

ALLEN SCREW 13

TIMING COVER.......ccoviireec, T NOT SOLD SEPARATELY
BEARING, BUSHING 1

BEARING, BUSHING 1

OIL SEAL 1

MVH508DZ PLATE COMPACTOR ¢ OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 77



HATZ 1D81S-325 ENGINE FUEL PUMP ASSY.

- -~

(20) R N

?

SEALING AND BONDING
ADHESIVES

D

2% NOT SOLD SEPARATELY.

PAGE 78 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



HATZ 1D81S-325 ENGINE FUEL PUMP ASSY.

NO. PARTNO. PART NAME Qry. REMARKS

D 70018918 LOCTITE 221 1

1 50492900 ROLLER TAPPET 1

2 04169200 GUIDE 1

3 50050700 ALLEN SCREW 1

6 03209700 SHIM 0.30 MM AR

7$ 04102400 SHIM 0.60 MM AR

8% 04102500 SHIM 0.90 MM AR

9% 04102600 SHIM 1.20 MM AR

10$ 04071300 GASKET 0.10 MM AR

10 04102200 GASKET 0.20 MM AR

10 04102300 GASKET 0.30 MM AR

11 01864502 INJECTION PUMP ASSY......ccoocrmirmniirirriiniins LIS INCLUDES ITEMS W/$
12$ INJECTION PUMP.......ooniiiiiciennccreiniis LIS NOT SOLD SEPARATELY
13 05299701 BANJO CONNECTION 1

14$ 50586300 PACKING RING 4

15% 50577801 BANJO BOLT 2

16 05299701 BANJO CONNECTION 2

17 04239300 SPACER 2

18 04239100 CLAMP, INJECTION PUMP 2

19 04244300 HEXAGON NUT 2

20 01313620 FUEL PRESSURE PIPE 1

21 020108060 HEXAGON NUT ..ot | I REPLACES P/N 50148000
22 50208500 WASHER, LOCK 1

23 04035700 WASHER 1

24 03792401 FLANGE 1

25 50038400 STUD 1

26 50000800 JOINT A 2

27 50333400 BANJO CONNECTION 1

28 50313000 BANJO BOLT 1

30 50004600 GRUB SCREW 1

31 04185200 JOINT WASHER 1

32 50567310 INJECTOR NOZZLE ASSY.......covovrirrirriirienns LIS INCLUDES ITEMS W/%
33% INJECTOR NOZZLE BODY .......coovverrirrirrrrennen LIS NOT SOLD SEPARATELY
34% 50567410 INJECTOR NOZZLE 1

35 01498902 PISTON CYLINDER ASSY. .....ccoovviiininiennas LT INCLUDES ITEMS W/@
36@ 50330800 CLOSS SCREW 1

37@ 04001600 DISC 1

38@+# PISTON CYLINDER ......ccooovveiirininereiciniis T NOT SOLD SEPARATELY
39@# 05035200 PRESSURE SPRING 1

40@ 04001410 CYLINDER F. EXTR. FUEL DEV 1

41@ 50328900 O-RING 1

42 01519500 PISTON W/SPRING ........oovverirreeniieicrrciriiniens L I INCLUDES ITEMS W/#
43+ 03962110 FUEL HOSE 1

44+ 05310200 FUEL PIPE 1

45+ 50570900 CLAMP 5

46+ 00805502 VENT VALVE 1

47+ 05310100 FUEL PIPE 1

48+ 03989601 HOSE NIPPLET 1

51 50590000 CLAMP 1

58 01189910 FUEL PIPE ASSY.....coooiiieeninineeneineiens L IS INCLUDES ITEMS W/+

MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 79



HATZ 1D81S-325 ENGINE AIR DUCTING ASSY.

11 ) ...
10\\/,
PAON

"M—@, .
10O,

. ~

SEALING AND BONDING
ADHESIVES

2¢ NOT SOLD SEPARATELY.

PAGE 80 — MVH508DZ PLATE COMPACTOR » OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



HATZ 1D81S-325 ENGINE AIR DUCTING ASSY.

PART NO.
50223300
01246223

04007601
04007720
01246413

01246600

04007901
50390701
020106050
50528100
04008500
50093700
50093600
50475000
50474900
01689100
50333500
50334800
50416800
50226000

40002500
04080410
50170900
50177100
50416800
01268010
04038800
50120000
50328300
04125700
04125601
50093700
50093600

PART NAME
LOCTITE 221

COOLING AIR DUCTING ......ccvveeene.
AIR DUCT BRACKET .......ccoeovrvrrirnn.

SEALING STRIP 35 MM
SEALING STRIP 76 MM

COOLING AIR DUCTING........cccveenee
AIR DUCT BRACKET .......ccvvvurrrrirne
COOLING AIR DUCTING, UPPER ..........cc......
AIR DUCT UPPER.......cocovvviiiiriins

SEALING STRIP
CON. WASHER, LOCK

HEXAGON NUT ...c.coirinierciie,

ALLEN SCREW
PARTING SHEET
WASHER, FLAT
HEXAGON NUT
STUD

STUD

HOUSING, INTERMEDIATE
HEXAGON SCREW
RUBBER SLEEVE
ALLEN SCREW
GRUB SCREW

MODEL ID PLATE.........ccccconinininirenne,

RIVET

COVER, BLOWER DUCTING
WASHER, LOCK
HEXAGON SCREW
ALLEN SCREW
COOLING AIR DUCT
SEALING STRIP 94 MM
WASHER, FLAT
HEXAGON NUT
SEALING PLATE
SEALING PLATE
WASHER, FLAT
HEXAGON NUT

Qry. REMARKS

1
................ INCLUDES ITEMS W/$
................ NOT SOLD SEPARATELY

................ INCLUDES ITEMS W/@

_ e  a PO = -

................ NOT SOLD SEPARATELY
................ INCLUDES ITEMS W/#
................ NOT SOLD SEPARATELY
15
4o REPLACES P/N 50144400
7
1
2
2
2
4
1
AR
1
2
4
L DT CONTACT MQ PARTS DEPT.
4
AR
AR
2
2
1
1
2
2
1
1
4
4

MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 81



HATZ 1D81S-325 ENGINE SPEED CONTROL ASSY.

Skt
I\

@(A(( ANLALARRRNANY

SEALING AND BONDING
ADHESIVES

D

>¢ NOT SOLD SEPARATELY

PAGE 82 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



HATZ 1D81S-325 ENGINE SPEED CONTROL ASSY.

NO. PARTNO. PART NAME Qry. REMARKS

D 50223300 LOCTITE 221 1

1$ LEVER, SPEED CONTROL ......cccoevernirriirirennees L IS NOT SOLD SEPARATELY
2% BRACKET, SPEED CONTROL........cccccovvvinnnne T, NOT SOLD SEPARATELY
3 04000100 SHIM 1

4 50266100 CIRCLIP 2

5 04037500 LEVER 1

6% 50328701 ALLEN SCREW 4

7 04000200 TENSION SPRING 1

8 01242811 GUIDE 1

9 03799010 THIGH SPRING 1

10 04052710 SPACER RING 1

11 50412900 O-RING 2

12 50129900 O-RING 1

13 01279222 STOP RING. SPD. CONT. S 1

14 03975602 CONSOLE 1

15 50170600 ALLEN SCREW 3

16 50507801 GRUB SCREW 2

17 020106050 HEXAGON NUT ..o P REPLACES P/N 50144400
20 03975801 LEVER 1

21 03927301 SCREW 1

22 50144500 WASHER, FLAT 1

23 50346500 HEXAGON NUT 1

24 01246803 SPEED CONTROL, ASSY. ..o T, INCLUDES ITEMS W/$
26 50403500 GRUB SCREW 1

37 01317000 VALVE, BREATHER, ASSY. ......ccoovniriniinienne, L IS INCLUDES ITEMS W/@
38@ (04080300 BREATHER CUP 1

39@ 03568701 DIAPHRAGM ......ccooiviirinieiisseeses T, REPLACES P/N 03568700
40@ BREATHER VALVE ..o T NOT SOLD SEPARATELY
41@ 04074700 BREATHER HOSE 1

42@ 04074800 BREATHER HOSE 1

43 04080500 BUSH 2

44 50081200 WASHER, LOCK 2

45 50170700 ALLEN SCREW 2

46@ 04090500 CLAMP 1

52 50453600 SUPPORTING DISC 1

53 05046800 THIGH SPRING 1

54 01494101 COUPLING SHELL 1

74 50642000 CABLE CLAMPING ASSY. ..o | IS INCLUDES ITEMS W/#
75%# BOLT, HEX. HD. ...ccvoieeecs Tois NOT SOLD SEPARATELY
76 50374400 ADJUSTING SCREW W/NUT........coovvirrirrirnn. T, INCLUDES ITEM W/%
77% NUT, HEX....oiiieeceeee s T, NOT SOLD SEPARATELY
78 50170900 WASHER, LOCK 3

79 04021000 BUSHING 3

80 05179300 NUT. HEX. 1

81 50328300 NUT, HEX. 2

MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 83



HATZ 1D81S-325 ENGINE FUEL TANK ASSY.

&

NI
5/

R
=% gf @

“\/ 2
/
l

=2

PAGE 84 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



HATZ 1D81S-325 ENGINE FUEL TANK ASSY.

NO. PARTNO. PART NAME QrTy. REMARKS

2 01494200 FUEL TANK ASSY....coooiricininecs T, INCLUDES ITEMS W/$
3 05097600 WASHER 12

4% 03981802 RUBBER WASHER 12

5% 03981701 BUSH 6

6% 03981900 RUBBER SHELL 4

7% FUELTANK ..o T, NOT SOLD SEPARATELY
8 03989800 BUSH 2

9 50377001 STUD 2

10$ 50177500 ALLEN SCREW 4

11$ 50385801 CAP, FUEL TANK 1

12@ 05323600 FUEL HOSE 1

13@ 50478800 FUEL FILTER, IN-LINE 1

14@ 05330000 FUEL HOSE 1

15@ 50523800 CLAMP 1

16@ 05240400 NIPPLE 1

17@ 50570900 CLAMP 1

18@ 03664310 FUEL HOSE 1

19 01473610 FUEL FILTER W/HOSES ... T, INCLUDES ITEMS W/@
20 50387300 FUEL FILTER/SIEVE 1

21$ 50001000 JOINT A 1

22 05126000 DRAIN PLUG 1

23§ 05029200 BUSH 4

24 03663710 FUEL HOSE 1

25 01490300 PROTECT GUARD TOP W/SEAL........cc.ccouvunee L IS INCLUDES ITEMS W/%
26% PROTECT GUARD.........coovririnecns T, NOT SOLD SEPARATELY
27% 04030901 SEALING STRIP 1

28 04008100 BRACKET, LIFTING 1

30 50183000 ALLEN SCREW 1

31 020108060 HEXAGON NUT ... 2 REPLACES P/N 50148000
32 50208500 WASHER, LOCK 6

46 50177100 HEXAGON SCREW 1

47 50158400 PIPE CLIP 14/15 2

48 50144500 WASHER, FLAT 1

49 020106050 HEXAGON NUT ..o T REPLACES P/N 50144400
50 05031900 GUARD/FILTER 1

51 50590000 CLAMP 1

52 05235602 STICKER "DIESEL" 1

53 04098400 SPACER TUBE 1

54 50170900 WASHER, LOCK 1

55 50323900 ALLEN SCREW 1

MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 85



HATZ 1D81S-325 ENGINE AIR FILTER ASSY.

% NOT SOLD SEPARATELY.

PAGE 86 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



HATZ 1D81S-325 ENGINE AIR FILTER ASSY.

NO. PARTNO. PART NAME QrTy. REMARKS

1 50038900 STUD 2

2 04006300 GASKET, AIR FILTER 3

3 04006200 INSULATING FLANGE 1

4% HOUSING, AIR CLEANER ..ot LIS NOT SOLD SEPARATELY
5 50095100 WASHER, LOCK 1

6 50398400 ALLEN SCREW 1

7 01493000 ELEMENT, AIR FILTER 1

8 01483401 RETAINING BRACKET 1

9 50148100 WASHER, FLAT 2

10 50129500 HEXAGON NUT 2

124 02024200 CENTER RING COVER 1

15% 50062400 JOINT A 1

16% 50062300 ALLEN SCREW 1

34 02280100 COVER, AIR FILTER, ASSY........coovvvririirinn. Toiis INCLUDES ITEMS W/#
35%# 04047701 SEAL STR. LG 1

36# COVER, AIRFILTER ......ooevererrireeerereeine | IS NOT SOLD SEPARATELY
40# 50452200 WING SCREW 1

41 01287900 GASKET, AIR FILTER 1

42 04047300 INTERMEDIATE FLANGE 1

46# PLUG, AIR FILTER COVER.........cccccooverniirirnnnne P NOT SOLD SEPARATELY
47 50120000 DISC 2

48 50602400 NUT 2

50 50406600 HOSE CLIP 2

51 00575900 CAP 1

52 05033500 VALVE PLATE 1

53§ 05044501 INDICATOR. PLATE 1

54$ 05043601 RUBBER CAP 1

55$ 05045600 SIGNAL RING 1

56% 05137200 FILTER, MAINTENANCE INDICATOR 1

57$ 05043700 ADAPTER 1

58 50173500 PIPE CLIP 1

59 50170900 WASHER, LOCK 1

60 50170600 ALLEN SCREW 1

61 05325400 FUEL HOSE 2

62 05043800 HOSE 1

63 50159500 RING PIECE 1

64 50006200 BANJO BOLT 1

65 50062400 JOINT A 2

66 01499801 MAINTENANCE INDICATOR, ASSY. ........cc..... L IS INCLUDES ITEMS W/$
85 50358400 STRAP 1

86 01486601 AIR FILTER HOUSING, ASSY., W/SEAL........... T, INCLUDES ITEMS W/%
111 469467010 INTAKE PIPE, CLEANER 1

112 466462840 DUCT GROMMET 1

MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 87



HATZ 1D81S-325 ENGINE MUFFLER ASSY.

SEALING AND BONDING

ADHESIVES

2% NOT SOLD SEPARATELY

PAGE 88 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



HATZ 1D81S-325 ENGINE MUFFLER ASSY.

PART NO.
50223300
50283004
01498803

50404000
03974300
01191902
05034202
50255700
03985300
50135700
40091400
50165400
50120000
50208500
04125601

PART NAME Qry. REMARKS
LOCTITE 221 1

HIGH TEMPERATURE PASTE

EXHAUST SILENCER ASSY. ...
SILENCER, EXHAUST .......ccovivveririniene
ALLEN SCREW

GASKET EXHAUST SILENCER
MUFFLER, GUARD

WASHER, LOCK

ALLEN SCREW

GUARD

ALLEN SCREW

CLOSING CAP

ALLEN SCREW

WASHER, FLAT

WASHER, LOCK

SEALING PLATE

................ INCLUDES ITEMS W/$
................ NOT SOLD SEPARATELY

—_ O = -

"y
o

— WLWOoOITND =N = O

MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 89



HATZ 1D81S-325 ENGINE STARTING HANDLE ASSY.

SEALING AND BONDING
ADHESIVES

" DIN

26 25 24120 ¥22;} °

~

#¢ NOT SOLD SEPARATELY.

PAGE 90 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



HATZ 1D81S-325 ENGINE STARTING HANDLE ASSY.

NO. PARTNO. PART NAME Qry. REMARKS

D 50223300 LOCTITE 221 1

K 50342600 HIGH TEMPERATURE FETT 1

5 01027805 CRANK HANDLE-SAFETY, ASSY. .....cccvvvvn. T, INCLUDES ITEMS W/$
6% 01011404 LEVER, ASSY. ..o T, INCLUDES ITEMS W/@
7%@ LEVER ..o LIS NOT SOLD SEPARATELY
gs@ 03812102 PLATE SPRING 1

9%@ 03917100 PLATE SPRING 2

10$@ 50316500 ALLEN SCREW 2

11§ 03954900 PLATE SPRING 1

12§ 03955600 HEXAGON SCREW 1

13§ 03955900 SPRING A 1

148 01011310 HANDLE, OUTER W/O-RING .........cccccorvrrirnnnnee T INCLUDES ITEMS W/#
15%# HANDLE, OUTER.........ccoooviiininecreiniinies L IR NOT SOLD SEPARATELY
16%# 50169100 O-RING 1

17§ 50199200 CLOSING PLUG 1

185 03813000 GASKET 1

198 50194200 OIL SEAL 1

20$ 50193400 BUSH 2

21% HOLDER, CRANK HANDLE, OUTER................ T, NOT SOLD SEPARATELY
22% HOLDER, CRANK HANDLE, INNER................. T, NOT SOLD SEPARATELY
23% 50236600 ALLEN SCREW 5

24 03928610 SHIM 2

25 50194300 CIRCLIP 2

26 50258500 O-RING 2

27 01187202 SHAFT, CRANK HANDLE .........cccccovnirniiniininn. L IS INCLUDES ITEM W/+
28+ SHAFT .o L IS NOT SOLD SEPARATELY
32 04020310 CRANK JOW LEFT 1

33 03985300 GUARD 1

34$ 50195800 SHIM 1

35$ 50170900 WASHER, LOCK 5

38 50134900 ALLEN SCREW 1

39 50387100 CYLINDER PIN 1

44 01459500 GUIDING SHELL, W/BUSHING..........c.ccoovuinnee. T INCLUDES ITEM W/%

45 50183000 ALLEN SCREW 2

46 50148100 WASHER, FLAT 2

47 50145900 WASHER, FLAT 2

48 50327800 ALLEN SCREW 2

50 04082900 CRANKING DEVICE 1

51% 50387601 BUSHING 1" 1

53% GUIDING SHELL ..ot Tos NOT SOLD SEPARATELY

MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 91



HATZ 1D81S-325 ENGINE STARTING MOTOR ASSY.

2% NOT SOLD SEPARATELY.

PAGE 92 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



HATZ 1D81S-325 ENGINE STARTING MOTOR ASSY.

o

—_
—_

12$
13%
14$
15$
17
18
20
21
22
23
24
26
27
28
29
30
31
32
33
34
35
36
37
38
42
43
44
46
58
59
60%
61%
62

PART NO.
50486400
50495901
50093700
50380600
05001200
50149100
50208500
020108060
50144500
01592400

50448800
50390701
50448700
04021100
04009920
01558300
50165500
50170900
04021210
50144500
01440303
50183000
01983800
01440100
50422501
50373700
50373600
50216300
50335700
50402100
50402000
50358400
01440200
05023900
50379700
01439400
40026600
01193401
01587300

50446900
50344700

PART NAME

STUD

STARTING MOTOR ASSY.
WASHER, FLAT
HEXAGON NUT

CLIP

ALLEN SCREW
WASHER, LOCK

HEXAGON NUT ...cocoiriciecie,

WASHER, FLAT

COIL ASSY. 12V 200W .......ccvevrirreenes
COIL.oiieerere s

ALLEN SCREW

CON. WASHER, LOCK
ALLEN SCREW
PROTECT. ALTERNATOR
PARTING SHEET

ELECTRICWIRE ..o,

HEXAGON SCREW
WASHER, LOCK

GEAR, RING

WASHER, FLAT
SUPPORT

ALLEN SCREW
REGULATOR 12V
FASTENING PLATE
COUNTER SUNK SCREW
PLUG SLEEVE HOUSING
PIN TERM. HOUSING 6-WAY
WASHER

HEXAGON SCREW
PLUG SLEEVE HOUSING
PLUG HOUSING 4-P
STRAP

SUPPORT

CLIP

PLUG HOUSING 2-P
WIRING HARNESS
PROTECTION CAP
ELECT. WIRE STARTER

MAGNETIC RING, ASSY.200W .........ccocovvvunee
MAGNETIC RING ........ccoeviriiriirinnne,

ALLEN SCREW
HEXAGON NUT

Qry. REMARKS

2

................ REPLACES P/N 50148000

................ INCLUDES ITEMS W/$
................ NOT SOLD SEPARATELY

................ REPLACES P/N 01462800

................ INCLUDES ITEMS W/%
................ NOT SOLD SEPARATELY
14

1

1
2
2
2
2
4
2
1
1
1
1
2
1
1
1
1
5
6
1
2
1
2
1
1
2
1
1
2
2
1
1
4
1
2
1
1
1
1
1
1

MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 93



HATZ 1D81S-325 ENGINE SPEC. EQUIPMENT ASSY.

o) !@_!vvv ,wvw-u\

PAGE 94 — MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)



HATZ 1D81S-325 ENGINE SPEC. EQUIPMENT ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
A 50223001 LOCTITE ACTIVATOR N 1
E 50223400 LOCTITE 574 1
1 04167010 CLOSING PLUG 1
2 50004600 GRUB SCREW 1
3 50403500 GRUB SCREW 1
4 04153700 CLOSING PLUG 1
5 04153800 SUPPORT 1
6 04134200 DISC 1
7 04129700 BUSHING 1
8 04126700 THREADED BUSHING 1
9 04244500 CAP 2
10 50507800 GRUB SCREW 2
11 04239200 SECURING NUT 2
14 04187700 CAP 1
15 04205900 CLOSING PLUG 1

MVH508DZ PLATE COMPACTOR * OPERATION AND PARTS MANUAL — REV. #2 (08/03/16)— PAGE 95



OPERATION AND PARTS MANUAL

HERE’S HOW TO GET HELP

PLEASE HAVE THE MODEL AND SERIAL
NUMBER ON-HAND WHEN CALLING

UNITED STATES

Multiquip Corporate Office MQ Parts Department

18910 Wilmington Ave. Tel. (800) 421-1244 800-427-1244 Fax: 800-672-7877
Carson, CA 90746 Fax (310) 537-3927 310-537-3700 Fax: 310-637-3284
Contact: mg@multiquip.com

Service Department Warranty Department

800-421-1244 Fax: 310-537-4259 800-421-1244 Fax: 310-943-2249
310-537-3700 310-537-3700

Technical Assistance

800-478-1244 Fax: 310-943-2238

CANADA UNITED KINGDOM

Multiquip Multiquip (UK) Limited Head Office

4110 Industriel Boul. Tel: (450) 625-2244 Unit 2, Northpoint Industrial Estate,  Tel: 0161 339 2223
Laval, Quebec, Canada H7L 6V3 Tel: (877) 963-4411 Globe Lane, Fax: 0161 339 3226
Contact: infocanda @ multiquip.com Fax: (450) 625-8664 Dukinfield, Cheshire SK16 4UJ

Contact: sales @multiquip.co.uk

© COPYRIGHT 2016, MULTIQUIP INC.

Multiquip Inc, the MQ logo and the Mikasa logo are registered trademarks of Multiquip Inc. and may not be used, reproduced, or altered without written permission. All other trademarks
are the property of their respective owners and used with permission.

This manual MUST accompany the equipment at all times. This manual is considered a permanent part of the equipment and should remain with the unit if resold.

The information and specifications included in this publication were in effect at the time of approval for printing. lllustrations, descriptions, references and technical data contained in
this manual are for guidance only and may not be considered as binding. Multiquip Inc. reserves the right to discontinue or change specifications, design or the information published
in this publication at any time without notice and without incurring any obligations.

Your Local Dealer is:

2

MULTIQUIP






